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P A R T S   B O O K 

CASE 870 & 875 with Gates MTD Harrow  
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This information is required to determine parts needed for new install. 

Identify Model / Size Identify current installed back bar type. Identify if frame extensions and cross bar installed.  

7-Shank / 14 ft. 

9-Shank / 18 ft. 

11-Shank / 22 ft. 

13-Shank / 26 ft.  

Standard (single tubes) CNH Back Bar.  

*Cylinders pull from top of back bar. 

 

 

 

 

 

 

 

HD (Double tubes) CNH Back Bar.  

*Cylinders push from underside of back bar. 

 

CNH HD frame extensions with attached cross bar. 
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Standard (Single) CNH Back Bars  
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Part# Description: QTY 

124963 Mounted Arm 48" W/4,5,6 Frame Brackets 4 

120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2 

120324 Backing Plate 4,5,6" Tube 8 

120104 Bolt 5/8-11x6 Grade 5 Plated 16 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 8 

120138 Nylock Nut 5/8-11 Grade 5 Plated 32 

126984—MTD Harrow Kit, Case 870-7 Standard Back Bar 
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Part# Description: QTY 

124972 Gates 870-9 Back Bar ASM 1 

124963 Mounted Arm 48" W/4,5,6 Frame Brackets 8 

123992 Mounted Section 4' 3 Bar 5/8x30 Tipped Right 1 

120466 Mounted Section 4' 3 Bar 5/8x30 Tipped Left 1 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2 

120324 Backing Plate 4,5,6" Tube 16 

124979 Case 870 Back Bar Reinforcement Plate 2 

124392 Bolt 3/4-10x8 Grade 8 YZ Plated 8 

120140 Nylock Nut 3/4-10 Grade 5 Plated 8 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

121132 Nylock Nut 5/8-11 Grade 5 Plated 64 

124611 Tine Keeper 10 

124978—MTD Harrow Kit, Case 870-9 Standard Back Bar 
* STD bar must be replaced with Gates bar 
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Mounting dimensions Case 870-9 using Gates Back Bar 
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Part# Description: QTY 

120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2 

120466 Mounted Section 4' 3 Bar Left 5/8x30 Tipped 1 

123992 Mounted Section 4' 3 Bar Right 5/8x30 Tipped 1 

127323 870-11 STD Wing Back Plate  2 

124963 Mounted Arm 48" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 12 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120138 Nylock Nut 5/8-11 Grade 5 Plated 64 

124611 Tine Keeper 4 

124964—MTD Harrow Kit, Case 870-11 Standard Back Bar 
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124964—MTD Harrow Kit, Case 870-11 Standard Back Bar 
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124964—MTD Harrow Kit, Case 870-11 Standard Back Bar 
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Part# Description: QTY 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2 

120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2 

124903 Gates 870-13 Bar ASM 1 

124963 Mounted Arm 48" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 16 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120138 Nylock Nut 5/8-11 Grade 5 Plated 64 

124611 Tine Keeper 18 

124913 Cylinder 3.5 x 10 Tie Rod 2 

126982—MTD Harrow Kit, Case 870-13 Standard Back Bar*Uses Gates  
*Uses Gates Bar ASM to relocate cylinders and rest wings. 
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126982—MTD Harrow Kit, Case 870-13 Standard Back Bar. 



 13 

Gates Harrow Kit on Case 870-13 Standard CNH Back Bar 
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HD (Double) CNH Back Bar.  

CNH Frame Extensions / Cross Bar already installed.  
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Part# Description: QTY 

120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2 

120382 Mounted Arm 40" W/4,5,6 Frame Brackets 4 

120324 Backing Plate 4,5,6" Tube 8 

124355 Case 870 Drop Stub  4 

124392 Bolt 3/4-10x8 Grade 8 YZ Plated 8 

120140 Nylock Nut 3/4-10 Grade 5 Plated 8 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120103 Bolt 5/8-11x6 Grade 8 Plated 16 

121776 Bolt 5/8-11x2 Grade 8 Plated 16 

121132 Nylock Nut 5/8-11 Grade 5 Plated 48 

126988—MTD Harrow Kit,  870-7 HD CNH Back Bar.   

CNH Extensions / Cross Bar already installed.  
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Part# Description: QTY 

123992 Mounted Section 4' 3 Bar 5/8x30 Tipped Right 1 

120466 Mounted Section 4' 3 Bar 5/8x30 Tipped Left 1 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2 

123208 Mounted Arm 40" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 16 

124355 Case 870 Drop Stub  8 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

121122 Bolt 5/8-11x2 Grade 8 Plated 32 

120138 Nylock Nut 5/8-11 Grade 5 Plated 96 

124611 Tine Keeper 4 

   

   

   

   

125972—MTD Harrow Kit,  870-9 HD CNH Back Bar.   

CNH Extensions / Cross Bar already installed.  
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Part# Description: QTY 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 4 

123208 Mounted Arm 40" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 16 

124355 Case 870 Drop Stub  8 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

121776 Bolt 5/8-11x2 Grade 8 Plated 32 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120138 Nylock Nut 5/8-11 Grade 5 Plated 96 

124611 Tine Keeper 6 

   

   

   

126979—MTD Harrow Kit,  870-11 HD CNH Back Bar.   

CNH Extensions / Cross Bar already installed.  



 18 

Part# Description: QTY 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2 

120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2 

123208 Mounted Arm 40" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 16 

124355 Case 870 Drop Stub  8 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

121776 Bolt 5/8-11x2 Grade 8 Plated 32 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120138 Nylock Nut 5/8-11 Grade 5 Plated 96 

124611 Tine Keeper 8 

   

   

   

127317—MTD Harrow Kit,  870-13 HD CNH Back Bar.   

CNH Extensions / Cross Bar already installed.  
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HD (Double) CNH Back Bar.  No CNH Frame Extensions or Cross Bar.  

*Will use Gates built frame extensions 
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Part# Description: QTY 

120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2 

120382 Mounted Arm 40" W/4,5,6 Frame Brackets 4 

120324 Backing Plate 4,5,6" Tube 8 

124355 Case 870 Drop Stub  4 

124980 Case 870 Frame Extension ASM 4 

124984 Case 870 Frame Extension Cap Plate  4 

124986 Case 870 Center Cross Tube 12’  1 

121776 Bolt 5/8-11x2 Grade 8 Plated 32 

120103 Bolt 5/8-11x6 Grade 8 Plated 16 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 8 

120138 Nylock Nut 3/4-10 Grade 5 Plated 64 

124992—MTD Harrow Kit,  870-7 Gates HD Back Bar.   

*Uses Gates frame extensions and back bar.  
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Part# Description: QTY 

123992 Mounted Section 4' 3 Bar 5/8x30 Tipped Right 1 

120466 Mounted Section 4' 3 Bar 5/8x30 Tipped Left 1 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 2 

120382 Mounted Arm 40" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 16 

124355 Case 870 Drop Stub  8 

124980 Case 870 Frame Extension ASM 8 

124984 Case 870 Frame Extension Cap Plate  8 

124986 Case 870 Center Cross Tube 12’  1 

124988 Case 870 Center Cross Tube 6’  2 

121776 Bolt 5/8-11x2 Grade 8 Plated 64 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120138 Nylock Nut 3/4-10 Grade 5 Plated 128 

124611 Tine Keeper 4 

127318—MTD Harrow Kit,  870-9 Gates HD Back Bar.   

*Uses Gates frame extensions and back bar.  
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Part# Description: QTY 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped 4 

120382 Mounted Arm 40" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 16 

124355 Case 870 Drop Stub  8 

124980 Case 870 Frame Extension ASM 8 

124984 Case 870 Frame Extension Cap Plate  8 

124986 Case 870 Center Cross Tube 12’  1 

124988 Case 870 Center Cross Tube 6’  2 

121776 Bolt 5/8-11x2 Grade 8 Plated 64 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120138 Nylock Nut 3/4-10 Grade 5 Plated 128 

124611 Tine Keeper 6 

124989—MTD Harrow Kit,  870-11 Gates HD Back Bar.   

*Uses Gates frame extensions and back bar.  
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Gates Harrow Kit on Case 870-11 with Gates HD frame extensions and back bar.  
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Part# Description: QTY 

120468 Mounted Section 6' 3 Bar 5/8x30 Tipped Left 2 

120470 Mounted Section 8' 3 Bar 5/8x30 Tipped 2 

120382 Mounted Arm 40" W/4,5,6 Frame Brackets 8 

120324 Backing Plate 4,5,6" Tube 16 

124355 Case 870 Drop Stub  8 

124980 Case 870 Frame Extension ASM 8 

124984 Case 870 Frame Extension Cap Plate  8 

124986 Case 870 Center Cross Tube 12’  1 

124988 Case 870 Center Cross Tube 6’  2 

121776 Bolt 5/8-11x2 Grade 8 Plated 64 

120103 Bolt 5/8-11x6 Grade 8 Plated 32 

120128 U-Bolt 5/8-11x3x4-1/2 Square Bend Plated 16 

120138 Nylock Nut 3/4-10 Grade 5 Plated 128 

124611 Tine Keeper 8 

127319—MTD Harrow Kit,  870-13 Gates HD Back Bar.   

*Uses Gates frame extensions and back bar.  
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Tine Keeper install.  

Only located on front row (closest to tractor) of wings. 


